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Impact test report

Sk#¥(=E. Sample Information:

No.102, 25-Unit, Finance and Technology
Center, Nantong City, Jiangsu Province.

E3}E Tel: 0513-89066026
{&€HE Fax: 0513-89117367

R &4 S Report No.: NTC2212-T01

= o BEIBAMRIREFIESEIRAT I=11 L
ETE$M' Zhuji Feida Environmental Protection Equipment LITH;ETH' 2022.12.07

lient Manufacturing Co., Ltd Receiving Date
S I BB SRR A AEN E B A RESRA: =4z

' Xinsheng Village, Paitou Town, Zhuii City, Zhejiang ' N |
Address Province Sample Status orma
RS 1401-10-12 HE: 3
Spec. No. Number
Specimen Size Grade / Heat No.
MR E : IREIRITN
Test ltems Absorbed energy
HTE GB/T 229- 2020 (E/Eti# BuEiEhdidinssix)
Test Method GB/T 229- 2020 Metallic materials—Charpy pendulum impact test method
T )
Accept Standard
IS ERE:
RS IHAFSREY IHAFARAS = AREEK PE IREINESE
Spec No Specimen Type Specimen type Test Temp Requirements AKV (J) AKV AVG. (J)

1401-10-12-1 KV> 10*5*55mm 0°C - 109

1401-10-12-2 KV, 10*5*55mm 0°C - 106 74.4

1401-10-12-3 KV> 10*5*55mm 0°C - 8.05
(= _
Remark

& Tested by: V= *
B 1% Reviewed by: W
it Approved by: W
HEf Date: 2022 F 12 514 H
Page 1 of 1

7508 Statement:

1 NIREFTA LI = I0H0 M E FE TN Test report without the seal mark of the testing center is invalid;

2. IR EERIRR A S

Test report is only responsible for the testing sample;

3 Z AR EE SN RAHEY (AR —ERFRE— 1 B&EE) Any questions on the test report should be put forward in time by client
(Note: The testing samples are kept for one month for retest);

A KREZEANEPEHE, FESHIRIRS GTEEHIIRIM) Test report should not be partly copied without approval of the testing center (Complete

copy is an exception).




ohik Address: STHERIBTHSRIFIRIN 25 f& 102 Stk
No.102, 25-Unit, Finance and Technology
Center, Nantong City, Jiangsu Province.

E3}E Tel: 0513-89066026
{&€HE Fax: 0513-89117367

oL i HEAERMVNESRL D
LARSE

/4
_n - - . . .o -
!IHE‘““_,}WJI/\[E o Nantong Narsei Testing and Certification Co., Ltd.

M E RS

Impact test report

PAGE 1/1

St¥{=2 Sample Information: 442 Report No.: NTC2212-T02

= o BEIBAMRIREFIESEIRAT I=11 L
y.ﬁgm' Zhuji Feida Environmental Protection Equipment LITH;ETH' 2022.12.07
Client Manufacturing Co., Ltd Receiving Date
Wb T BTSRRI E A ey -
B Xinsheng Village, Paitou Town, Zhuji City, Zhejiang HEaRIR Kfﬁ |
Address Province Sample Status orma
RS 1215-10-12 HE: 3
Spec. No. Number
Specimen Size Grade / Heat No.
MR E : IREIRITN
Test ltems Absorbed energy
HTE GB/T 229- 2020 (E/Eti# BuEiEhdidinssix)
Test Method GB/T 229- 2020 Metallic materials—Charpy pendulum impact test method
T )
Accept Standard
IS ERE:
RS IHAFSREY IHAFARAS = AREEK PE IREINESE
Spec No Specimen Type Specimen type Test Temp Requirements AKV (J) AKV AVG. (J)
1215-10-12-1 KV> 10*10*55mm 0°C - 258
1215-10-12-2 KV, 10*10*55mm 0°C - 281 239
1215-10-12-3 KV> 10*10*55mm 0°C - 177
(= _
Remark
& Tested by: V= *

BH1% Reviewed by:

e Approved by: for iy,
e A BRNE

2022 F 12 B 14 H

HEA Date:

Page 1 of 1

7=BH Statement:
1 AR ETALR ER I TIE FAES TSR Test report without the seal mark of the testing center is invalid;
2 IR ESEER(NAI AR TR Test report is only responsible for the testing sample;

3 S BAANHEIREE SN RAHEY (A R—HRIFEE— 1 B&EE1) Any questions on the test report should be put forward in time by client
(Note: The testing samples are kept for one month for retest);

A KRZANIBEIE, FESHIMRIRSG (GEEES4IIRIP) Test report should not be partly copied without approval of the testing center (Complete
copy is an exception).



ohik Address: STHERIBTHSRIFIRIN 25 f& 102 Stk
No.102, 25-Unit, Finance and Technology
Center, Nantong City, Jiangsu Province.

E3}E Tel: 0513-89066026
{&€HE Fax: 0513-89117367

oL i HEAERMVNESRL D
LARSE

—/ 4
imE‘ﬁﬁ}IﬂUij\ﬁE o Nantong Narsei Testing and Certification Co., Ltd.
RS
Impact test report

St¥{=2 Sample Information: R4 %2 Report No.: NTC2212-T03

= o BEIBAMRIREFIESEIRAT I=11 L
y.ﬁgm' Zhuji Feida Environmental Protection Equipment LITH;ETH' 2022.12.07
Client Manufacturing Co., Ltd Receiving Date
S I BB SRR A AEN E B A RESRA: =4z
' Xinsheng Village, Paitou Town, Zhuii City, Zhejiang ' N |
Address Province Sample Status orma
RS 1222-10-12 HE: 3
Spec. No. Number
Specimen Size Grade / Heat No.
MR E : IREIRITN
Test ltems Absorbed energy
HTE GB/T 229- 2020 (E/Eti# BuEiEhdidinssix)
Test Method GB/T 229- 2020 Metallic materials—Charpy pendulum impact test method
T )
Accept Standard
IS ERE:
RS IHAFSREY IHAFARAS = AREEK PE IREINESE
Spec No Specimen Type Specimen type Test Temp Requirements AKV (J) AKV AVG. (J)

1222-10-12-1 KV> 10*10*55mm 0°C - 88.8

1222-10-12-2 KV, 10*10*55mm 0°C - 125 110

1222-10-12-3 KV> 10*10*55mm 0°C - 117
(= _
Remark

& Tested by: V= *
B 1% Reviewed by: W
it Approved by: W
HEf Date: 2022 F 12 514 H
Page 1 of 1

7=BH Statement:
1 AR ETALR ER I TIE FAES TSR Test report without the seal mark of the testing center is invalid;
2 IR ESEER(NAI AR TR Test report is only responsible for the testing sample;

3 S BAANHEIREE SN RAHEY (A R—HRIFEE— 1 B&EE1) Any questions on the test report should be put forward in time by client
(Note: The testing samples are kept for one month for retest);

A KRZANIBEIE, FESHIMRIRSG (GEEES4IIRIP) Test report should not be partly copied without approval of the testing center (Complete
copy is an exception).



Ly

BEABKENNEBR2H

/4
_n - - . . .o -
!IHE‘““_,}WJI/\[E o Nantong Narsei Testing and Certification Co., Ltd.

ohik Address: STHERIBTHSRIFIRIN 25 f& 102 Stk
No.102, 25-Unit, Finance and Technology
Center, Nantong City, Jiangsu Province.

E3}E Tel: 0513-89066026
{&€HE Fax: 0513-89117367

M E RS

Impact test report

Sk#¥(=E. Sample Information:

& &4 S Report No.: NTC2212-T04

= o BEIBAMRIREFIESEIRAT I=11 L
ETE$M' Zhuji Feida Environmental Protection Equipment LITH;ETH' 2022.12.07

lient Manufacturing Co., Ltd Receiving Date
S inIEE BTN ERFHIEN E B AT RESRA: =4z

' Xinsheng Village, Paitou Town, Zhuii City, Zhejiang ' N |
Address Province Sample Status orma
RS 1213-10-12 HE: 3
Spec. No. Number
Specimen Size Grade / Heat No.
MR E : IREIRITN
Test ltems Absorbed energy
HTE GB/T 229- 2020 (E/Eti# BuEiEhdidinssix)
Test Method GB/T 229- 2020 Metallic materials—Charpy pendulum impact test method
T )
Accept Standard
G EE:
RS AR THAFAAS HRE FAREK PE MEINFEHE
Spec No Specimen Type Specimen type Test Temp Requirements AKV (J) AKV AVG. (J)

1213-10-12-1 KV, 10*10*55mm 0°C - 188

1213-10-12-2 KV2 10*10*55mm 0°C - 268 237

1213-10-12-3 KV, 10*10*55mm 0°C - 255
phs -
Remark

&3 Tested by: N %&“i{ @‘
1% Reviewed by: ‘W vy e Eﬁ
J‘ﬁcia for@}
it Approved by: W
RERNERE
HEH Date: 2022 F 12 H 14 H
Page 1 of 1

7=BH Statement:

1 AR ETA LI ER IO,

2 IR ESEER(NAI AR TR Test report is only responsible for the testing sample;

3 S BAANHEIREE SN RAHEY (A R—HRIFEE— 1 B&EE1) Any questions on the test report should be put forward in time by client
(Note: The testing samples are kept for one month for retest);

A KRZANIBEIE, FESHIMRIRSG (GEEES4IIRIP) Test report should not be partly copied without approval of the testing center (Complete

copy is an exception).

ML FETZY Test report without the seal mark of the testing center is invalid;




ohik Address: STHERIBTHSRIFIRIN 25 f& 102 Stk
No.102, 25-Unit, Finance and Technology
Center, Nantong City, Jiangsu Province.

E3}E Tel: 0513-89066026
{&€HE Fax: 0513-89117367

Jo ot HEMNERMNEESRLD

/4
ﬂnE‘ﬁﬁ}IﬂUij\ﬁE o Nantong Narsei Testing and Certification Co., Ltd.
RS
Impact test report

St¥{=2 Sample Information: &S Report No.: NTC2212-T05

= o BEIBAMRIREFIESEIRAT I=11 L
ETE$M' Zhuji Feida Environmental Protection Equipment LITH;ETH' 2022.12.07
lient Manufacturing Co., Ltd Receiving Date
. T BTSRRI E A ey o
B Xinsheng Village, Paitou Town, Zhuji City, Zhejiang HEaRIR Kfﬁ |
Address Province Sample Status orma
RS 1329-10-12 HE: 3
Spec. No. Number
NI .
Specimen Size Grade / Heat No.
MR E : IREIRITN
Test ltems Absorbed energy
HTE GB/T 229- 2020 (E/Eti# BuEiEhdidinssix)
Test Method GB/T 229- 2020 Metallic materials—Charpy pendulum impact test method
IS )
Accept Standard
IS ERE:
HAFRS AR IHAFRIAE HRE FAREK PE PENFEIE
Spec No Specimen Type Specimen type Test Temp Requirements AKV (J) AKV AVG. (J)
1329-10-12-1 KV, 10*10*55mm 0°C - 174
1329-10-12-2 KV> 10*10*55mm 0°C - 166 170
1329-10-12-3 KV, 10*10*55mm 0°C - 169
phs -
Remark
&3 Tested by: N
B+% Reviewed by: ‘W
it Approved by: W
HEH Date: 2022 F 12 H 14 H
Page 1 of 1

7=BH Statement:
1 AR ETALR ER I TIE FAES TSR Test report without the seal mark of the testing center is invalid;
2 IR ESEER(NAI AR TR Test report is only responsible for the testing sample;

3 S BAANHEIREE SN RAHEY (A R—HRIFEE— 1 B&EE1) Any questions on the test report should be put forward in time by client
(Note: The testing samples are kept for one month for retest);

A KRZANIBEIE, FESHIMRIRSG (GEEES4IIRIP) Test report should not be partly copied without approval of the testing center (Complete
copy is an exception).



ohik Address: STHERIBTHSRIFIRIN 25 f& 102 Stk
No.102, 25-Unit, Finance and Technology
Center, Nantong City, Jiangsu Province.

E3}E Tel: 0513-89066026
{&€HE Fax: 0513-89117367

Jo ot HEMNERMNEESRLD

/4
ﬂnE‘ﬁﬁ}IﬂUij\ﬁE o Nantong Narsei Testing and Certification Co., Ltd.
RS
Impact test report

St¥{=2 Sample Information: &S Report No.: NTC2212-T06

= o BEIBAMRIREFIESEIRAT I=11 L
ETE$M' Zhuji Feida Environmental Protection Equipment LITH;ETH' 2022.12.07
lient Manufacturing Co., Ltd Receiving Date
. T BTSRRI E A ey o
B Xinsheng Village, Paitou Town, Zhuji City, Zhejiang HEaRIR Kfﬁ |
Address Province Sample Status orma
= I—1 P a—1N
RS 1323-10-12 HE: 3
Spec. No. Number
NI .
Specimen Size Grade / Heat No.
MR E : IREIRITN
Test ltems Absorbed energy
HTE GB/T 229- 2020 (E/Eti# BuEiEhdidinssix)
Test Method GB/T 229- 2020 Metallic materials—Charpy pendulum impact test method
IS )
Accept Standard
IS ERE:
HAFRS AR THAFAAS HRE FAREK PE PENFEIE
Spec No Specimen Type Specimen type Test Temp Requirements AKV (J) AKV AVG. (J)
1323-10-12-1 KV, 10*5*55mm 0°C - 18.2
1323-10-12-2 KV2 10*5*55mm 0°C - 81.2 491
1323-10-12-3 KV, 10*5*55mm 0°C - 48.0
phs -
Remark
&3 Tested by: N
B+% Reviewed by: ‘W
it Approved by: W
HEH Date: 2022 F 12 H 14 H
Page 1 of 1

7=BH Statement:
1 AR ETALR ER I TIE FAES TSR Test report without the seal mark of the testing center is invalid;
2 IR ESEER(NAI AR TR Test report is only responsible for the testing sample;

3 S BAANHEIREE SN RAHEY (A R—HRIFEE— 1 B&EE1) Any questions on the test report should be put forward in time by client
(Note: The testing samples are kept for one month for retest);

A KRZANIBEIE, FESHIMRIRSG (GEEES4IIRIP) Test report should not be partly copied without approval of the testing center (Complete
copy is an exception).



ohik Address: STHERIBTHSRIFIRIN 25 f& 102 Stk
No.102, 25-Unit, Finance and Technology
Center, Nantong City, Jiangsu Province.

E3}E Tel: 0513-89066026
{&€HE Fax: 0513-89117367

Jo ot HEMNERMNEESRLD

/4
ﬂnE‘ﬁﬁ}IﬂUij\ﬁE o Nantong Narsei Testing and Certification Co., Ltd.
RS
Impact test report

St¥{=2 Sample Information: &S Report No.: NTC2212-T07

= o BEIBAMRIREFIESEIRAT I=11 L
ETE$M' Zhuji Feida Environmental Protection Equipment LITH;ETH' 2022.12.07
lient Manufacturing Co., Ltd Receiving Date
Wb T BTSRRI E A ey o
B Xinsheng Village, Paitou Town, Zhuji City, Zhejiang HeaRIA Kfﬁ |
Address Province Sample Status orma
= I—1 P a—1N
RS 12281012 8 s
Spec. No. Number
[ETNERY A7 - =
Specimen Size Grade / Heat No.
MR E : IREIRITN
Test ltems Absorbed energy
HTE GB/T 229- 2020 (E/Eti# BuEiEhdidinssix)
Test Method GB/T 229- 2020 Metallic materials—Charpy pendulum impact test method
WIS - i
Accept Standard
IS ERE:
HAFRS AR IHAFRIAE IHIIRE FAREK PE PENFEIE
Spec No Specimen Type Specimen type Test Temp Requirements AKV (J) AKV AVG. (J)
1228-10-12-1 KV, 10*5*55mm 0°C - 106
1228-10-12-2 KV> 10*5*55mm 0°C - 50.7 86.9
1228-10-12-3 KV, 10*5*55mm 0°C - 104
=t -
Remark
& Tested by: V= i
B+% Reviewed by: ‘W
it Approved by: W
HEH Date: 2022 F 12 H 14 H
Page 1 of 1

7=BH Statement:
1 AR ETALR ER I TIE FAES TSR Test report without the seal mark of the testing center is invalid;
2 IR ESEER(NAI AR TR Test report is only responsible for the testing sample;

3 S BAANHEIREE SN RAHEY (A R—HRIFEE— 1 B&EE1) Any questions on the test report should be put forward in time by client
(Note: The testing samples are kept for one month for retest);

A KRZANIBEIE, FESHIMRIRSG (GEEES4IIRIP) Test report should not be partly copied without approval of the testing center (Complete
copy is an exception).



ohik Address: STHERIBTHSRIFIRIN 25 f& 102 Stk
No.102, 25-Unit, Finance and Technology
Center, Nantong City, Jiangsu Province.

E3}E Tel: 0513-89066026
{&€HE Fax: 0513-89117367

Jo ot HEMNERMNEESRLD

/4
ﬂnE‘ﬁﬁ}IﬂUij\ﬁE o Nantong Narsei Testing and Certification Co., Ltd.
RS
Impact test report

St¥{=2 Sample Information: R4S Report No.: NTC2212-T08

= o BEIBAMRIREFIESEIRAT I=11 L
ETE$M' Zhuji Feida Environmental Protection Equipment LITH;ETH' 2022.12.07

lient Manufacturing Co., Ltd Receiving Date
Wb T BTSRRI E A ey o
B Xinsheng Village, Paitou Town, Zhuji City, Zhejiang HeaRIA Kfﬁ |
Address Province Sample Status orma
RS 12121012 8 s
Spec. No. Number
[ETNERY A7 - =
Specimen Size Grade / Heat No.
MINE - IREIRITN
Test ltems Absorbed energy
R TTE: GB/T 229- 2020 (£E##} BHERE R HIIETTE)
Test Method GB/T 229- 2020 Metallic materials—Charpy pendulum impact test method
WIS - i
Accept Standard

IS ERE:
HAFRS AR IHAFRIAE IHIIRE FAREK PE PENFEIE
Spec No Specimen Type Specimen type Test Temp Requirements AKV (J) AKV AVG. (J)

1212-10-12-1 KV, 10*5*55mm 0°C - 33.9

1212-10-12-2 KV> 10*5*55mm 0°C - 495 61.1

1212-10-12-3 KV2 10*5*55mm 0°C - 100
=t -
Remark

& Tested by: V= i
B+% Reviewed by: ‘W
. for
#tA Approved by: W ﬁﬂﬁﬂﬁm
HEH Date: 2022 F 12 H 14 H
Page 1 of 1

7=BH Statement:
1 AR ETALR ER I TIE FAES TSR Test report without the seal mark of the testing center is invalid;
2 IR ESEER(NAI AR TR Test report is only responsible for the testing sample;

3 S BAANHEIREE SN RAHEY (A R—HRIFEE— 1 B&EE1) Any questions on the test report should be put forward in time by client
(Note: The testing samples are kept for one month for retest);

A KRZANIBEIE, FESHIMRIRSG (GEEES4IIRIP) Test report should not be partly copied without approval of the testing center (Complete
copy is an exception).



ohik Address: STHERIBTHSRIFIRIN 25 f& 102 Stk
No.102, 25-Unit, Finance and Technology
Center, Nantong City, Jiangsu Province.

E3}E Tel: 0513-89066026
{&€HE Fax: 0513-89117367

Jo ot HEMNERMNEESRLD

/4
ﬂnE‘ﬁﬁ}IﬂUij\ﬁE o Nantong Narsei Testing and Certification Co., Ltd.
RS
Impact test report

St¥{=2 Sample Information: R4S Report No.: NTC2212-T09

= o BEIBAMRIREFIESEIRAT I=11 L
ETE$M' Zhuji Feida Environmental Protection Equipment LITH;ETH' 2022.12.07
lient Manufacturing Co., Ltd Receiving Date
. T BTSRRI E A ey o
B Xinsheng Village, Paitou Town, Zhuji City, Zhejiang HEaRIR Kfﬁ |
Address Province Sample Status orma
= I—1 P a—1N
RS 1216-10-12 HE: 3
Spec. No. Number
NI .
Specimen Size Grade / Heat No.
MR E : IREIRITN
Test ltems Absorbed energy
HTE GB/T 229- 2020 (E/Eti# BuEiEhdidinssix)
Test Method GB/T 229- 2020 Metallic materials—Charpy pendulum impact test method
IS )
Accept Standard
IS ERE:
HAFRS AR IHAFRIAE HRE FAREK PE PENFEIE
Spec No Specimen Type Specimen type Test Temp Requirements AKV (J) AKV AVG. (J)
1216-10-12-1 KV, 10*5*55mm 0°C - 60.1
1216-10-12-2 KV2 10*5*55mm 0°C - 121 97
1216-10-12-3 KV, 10*5*55mm 0°C - 110
phs -
Remark
& Tested by: V= i
B+% Reviewed by: ‘W
it Approved by: W
HEH Date: 2022 F 12 H 14 H
Page 1 of 1

7=BH Statement:
1 AR ETALR ER I TIE FAES TSR Test report without the seal mark of the testing center is invalid;
2 IR ESEER(NAI AR TR Test report is only responsible for the testing sample;

3 S BAANHEIREE SN RAHEY (A R—HRIFEE— 1 B&EE1) Any questions on the test report should be put forward in time by client
(Note: The testing samples are kept for one month for retest);

A KRZANIBEIE, FESHIMRIRSG (GEEES4IIRIP) Test report should not be partly copied without approval of the testing center (Complete
copy is an exception).
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BEABKENNEBR2H
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_n - - . . .o -
!IHE‘““_,}WJI/\[E o Nantong Narsei Testing and Certification Co., Ltd.

Sk#¥(=E. Sample Information:

il el g U IS

==
=

Impact test report

ik Address: STAERIEHSRIRHKI 25 18 102 S

No.102, 25-Unit, Finance and Technology
Center, Nantong City, Jiangsu Province.

E3}E Tel: 0513-89066026
{&€HE Fax: 0513-89117367

& &4 S Report No.: NTC2212-T10

7=BH Statement:

1 AR ETA LI ER IO,

2 IR ESEER(NAI AR TR Test report is only responsible for the testing sample;

3 S BAANHEIREE SN RAHEY (A R—HRIFEE— 1 B&EE1) Any questions on the test report should be put forward in time by client
(Note: The testing samples are kept for one month for retest);

A KRZANIBEIE, FESHIMRIRSG (GEEES4IIRIP) Test report should not be partly copied without approval of the testing center (Complete

copy is an exception).

ML FETZY Test report without the seal mark of the testing center is invalid;

= o BEIBAMRIREFIESEIRAT I=11 L
éz.ﬁgm' Zhuji Feida Environmental Protection Equipment LITH;ETH' 2022.12.07
lient Manufacturing Co., Ltd Receiving Date
. T BN E B ey -
B Xinsheng Village, Paitou Town, Zhuji City, Zhejiang HEaRIR Kfﬁ |
Address Province Sample Status orma
RS 1213.7.0 o ;
Spec. No. Number
NI .
Specimen Size Grade / Heat No.
MR E : IREIRITN
Test ltems Absorbed energy
HTE GB/T 229- 2020 (E/Eti# BuEiEhdidinssix)
Test Method GB/T 229- 2020 Metallic materials—Charpy pendulum impact test method
IS )
Accept Standard
IS ERE:
HAFRS AR IHAFRIAE HRE FAREK PE PENFEIE
Spec No Specimen Type Specimen type Test Temp Requirements AKV (J) AKV AVG. (J)
1213-7-9-1 KV, 10*10*55mm 0°C - 189
1213-7-9-2 KV> 10*10*55mm 0°C - 232 206
1213-7-9-3 KV, 10*10*55mm 0°C - 197
phs -
Remark
&3 Tested by: N
B 1% Reviewed by: ‘W WEms
. Special seal for test
it Approved by: W
HEH Date: 2022 F 12 H 14 H
Page 1 of 1
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/4
_n - - . . .o -
!IHE‘““_,}WJI/\[E o Nantong Narsei Testing and Certification Co., Ltd.

ik Address: STAERIEHSRIRHKI 25 18 102 S

BEABKENNEBR2H

il el g U IS

==
=

Impact test report

Sk4¥(=E. Sample Information:

No.102, 25-Unit, Finance and Technology
Center, Nantong City, Jiangsu Province.

E3}E Tel: 0513-89066026
{&€HE Fax: 0513-89117367

& &4 S Report No.: NTC2212-T11

= o BEIBAMRIREFIESEIRAT I=11 L
ETE$M' Zhuji Feida Environmental Protection Equipment LITH;ETH' 2022.12.07
lient Manufacturing Co., Ltd Receiving Date
. T BTSRRI E A ey o
B Xinsheng Village, Paitou Town, Zhuji City, Zhejiang HEaRIR Kfﬁ |
Address Province Sample Status orma
RS 140179 o ;
Spec. No. Number
NI .
Specimen Size Grade / Heat No.
MR E : IREIRITN
Test ltems Absorbed energy
HTE GB/T 229- 2020 (E/Eti# BuEiEhdidinssix)
Test Method GB/T 229- 2020 Metallic materials—Charpy pendulum impact test method
IS )
Accept Standard
IS ERE:
HAFRS AR IHAFRIAE HRE FAREK PE PENFEIE
Spec No Specimen Type Specimen type Test Temp Requirements AKV (J) AKV AVG. (J)
1401-7-9-1 KV, 10*5*55mm 0°C - 12.6
1401-7-9-2 KV2 10*5*55mm 0°C - 19.5 24.0
1401-7-9-3 KV, 10*5*55mm 0°C - 39.8
phs -
Remark
& Tested by: V= i
B+% Reviewed by: ‘W
aﬁcial for JQL,
#t4 Approved by: W
RERNCRE
HEH Date: 2022 F 12 H 14 H
Page 1 of 1

7=BH Statement:

1 AR ETA LI ER IO,

2 IR ESEER(NAI AR TR Test report is only responsible for the testing sample;

3 S BAANHEIREE SN RAHEY (A R—HRIFEE— 1 B&EE1) Any questions on the test report should be put forward in time by client
(Note: The testing samples are kept for one month for retest);

A KRZANIBEIE, FESHIMRIRSG (GEEES4IIRIP) Test report should not be partly copied without approval of the testing center (Complete

copy is an exception).

ML FETZY Test report without the seal mark of the testing center is invalid;




Ly

BEABKENNEBR2H

/4
_n - - . . .o -
!IHE‘““_,}WJI/\[E o Nantong Narsei Testing and Certification Co., Ltd.

Sk#¥(=E. Sample Information:

M E RS

Impact test report

ohik Address: STHERIBTHSRIFIRIN 25 f& 102 Stk
No.102, 25-Unit, Finance and Technology
Center, Nantong City, Jiangsu Province.

E3}E Tel: 0513-89066026
{&€HE Fax: 0513-89117367

& &4 S Report No.: NTC2212-T12

= o BEIBAMRIREFIESEIRAT I=11 L
ETE$M' Zhuji Feida Environmental Protection Equipment LITH;ETH' 2022.12.07
lient Manufacturing Co., Ltd Receiving Date
. T BTSRRI E A ey o
B Xinsheng Village, Paitou Town, Zhuji City, Zhejiang HEaRIR Kfﬁ |
Address Province Sample Status orma
RS 1928.7.0 o ;
Spec. No. Number
NI .
Specimen Size Grade / Heat No.
MR E : IREIRITN
Test ltems Absorbed energy
HTE GB/T 229- 2020 (E/Eti# BuEiEhdidinssix)
Test Method GB/T 229- 2020 Metallic materials—Charpy pendulum impact test method
IS )
Accept Standard
IS ERE:
HAFRS AR THAFAAS HRE FAREK PE PENFEIE
Spec No Specimen Type Specimen type Test Temp Requirements AKV (J) AKV AVG. (J)
1228-7-9-1 KV, 10*5*55mm 0°C - 101
1228-7-9-2 KV2 10*5*55mm 0°C - 107 104
1228-7-9-3 KV, 10*5*55mm 0°C - 103
phs -
Remark
&3 Tested by: N
B+% Reviewed by: ‘W
aﬁcial for JQL,
#tA Approved by: W ﬁ%&ﬂ _,g‘m ﬁ
HEH Date: 2022 F 12 H 14 H
Page 1 of 1

7=BH Statement:

1 AR ETA LI ER IO,

2 IR ESEER(NAI AR TR Test report is only responsible for the testing sample;
3 S BAANHEIREE SN RAHEY (A R—HRIFEE— 1 B&EE1) Any questions on the test report should be put forward in time by client

(Note: The testing samples are kept for one month for retest);
4 RETNEPEIE, FEEFHNHIRE (GESHIRIM) Test report should not be partly copied without approval of the testing center (Complete

copy is an exception).

ML FETZY Test report without the seal mark of the testing center is invalid;
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Impact test report

Sk#¥(=E. Sample Information:

No.102, 25-Unit, Finance and Technology
Center, Nantong City, Jiangsu Province.

E3}E Tel: 0513-89066026
{&€HE Fax: 0513-89117367

& &4 S Report No.: NTC2212-T13

EBIEAMRIRETIEERAT)

yﬁ%{ﬁ Zhuiji Feida Environmental Protection Equipment LITH;E . H 2022.12.07
Client Manufacturing Co., Ltd Receiving Date
. TR LT BN E B o o
B Xinsheng Village, Paitou Town, Zhuji City, Zhejiang HeaRIA Kfﬁ |
Address Province Sample Status orma
RS 121679 8 s
Spec. No. Number
N Q =
Specimen Size Grade / Heat No.
MINE - IREIRITN
Test ltems Absorbed energy
R TTE: GB/T 229- 2020 (£E##} BHERE R HIIETTE)
Test Method GB/T 229- 2020 Metallic materials—Charpy pendulum impact test method
WIS - i
Accept Standard
IS ERE:
HAFRS AR IHAFRIAE IHIIRE FAREK PE PENFEIE
Spec No Specimen Type Specimen type Test Temp Requirements AKV (J) AKV AVG. (J)
1216-7-9-1 KV2 10*5*55mm 0°C -- 76.3
1216-7-9-2 KV> 10*5*55mm 0°C -- 97.9 83.9
1216-7-9-3 KV2 10*5*55mm 0°C -- 77.5
=t -
Remark
& Tested by: V= i
B+% Reviewed by: ‘W
for{q,
it Approved by: W ﬁ g&wﬁﬂ
HEH Date: 2022 F 12 H 14 H
Page 1 of 1

7=BH Statement:

1 AR ETA LI ER IO,

2 IR ESEER(NAI AR TR Test report is only responsible for the testing sample;

3 S BAANHEIREE SN RAHEY (A R—HRIFEE— 1 B&EE1) Any questions on the test report should be put forward in time by client
(Note: The testing samples are kept for one month for retest);

A KRZANIBEIE, FESHIMRIRSG (GEEES4IIRIP) Test report should not be partly copied without approval of the testing center (Complete

copy is an exception).

ML FETZY Test report without the seal mark of the testing center is invalid;
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BEABKENNEBR2H

/4
_n - - . . .o -
!IHE‘““_,}WJI/\[E o Nantong Narsei Testing and Certification Co., Ltd.

Sk#¥(=E. Sample Information:
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Impact test report

ik Address: STAERIEHSRIRHKI 25 18 102 S

No.102, 25-Unit, Finance and Technology
Center, Nantong City, Jiangsu Province.

E3}E Tel: 0513-89066026
{&€HE Fax: 0513-89117367

& &4 S Report No.: NTC2212-T14

7=BH Statement:

1 AR ETA LI ER IO,

2 IR ESEER(NAI AR TR Test report is only responsible for the testing sample;

3 S BAANHEIREE SN RAHEY (A R—HRIFEE— 1 B&EE1) Any questions on the test report should be put forward in time by client
(Note: The testing samples are kept for one month for retest);

A KRZANIBEIE, FESHIMRIRSG (GEEES4IIRIP) Test report should not be partly copied without approval of the testing center (Complete

copy is an exception).

ML FETZY Test report without the seal mark of the testing center is invalid;

= o BEIBAMRIREFIESEIRAT I=11 L
ETE$M' Zhuji Feida Environmental Protection Equipment LITH;ETH' 2022.12.07
lient Manufacturing Co., Ltd Receiving Date
Wb T BTSRRI E A ey o
B Xinsheng Village, Paitou Town, Zhuji City, Zhejiang HeaRIA Kfﬁ |
Address Province Sample Status orma
RS 129979 8 s
Spec. No. Number
N Q =
Specimen Size Grade / Heat No.
MR E : IREIRITN
Test ltems Absorbed energy
R TTE: GB/T 229- 2020 (£E##} BHERE R HIIETTE)
Test Method GB/T 229- 2020 Metallic materials—Charpy pendulum impact test method
WIS - i
Accept Standard
IS ERE:
HAFRS AR IHAFRIAE IHIIRE FAREK PE PENFEIE
Spec No Specimen Type Specimen type Test Temp Requirements AKV (J) AKV AVG. (J)
1222-7-9-1 KV, 10*10*55mm 0°C - 150
1222-7-9-2 KV> 10*10*55mm 0°C - 140 143
1222-7-9-3 KV, 10*10*55mm 0°C - 138
=t -
Remark
& Tested by: V= i
B+% Reviewed by: ‘W
it Approved by: W
HEH Date: 2022 F 12 H 14 H
Page 1 of 1




ohik Address: STHERIBTHSRIFIRIN 25 f& 102 Stk
No.102, 25-Unit, Finance and Technology
Center, Nantong City, Jiangsu Province.

E3}E Tel: 0513-89066026
{&€HE Fax: 0513-89117367

Jo ot HEMNERMNEESRLD

/4
ﬂnE‘ﬁﬁ}IﬂUij\ﬁE o Nantong Narsei Testing and Certification Co., Ltd.
RS
Impact test report

St¥{=2 Sample Information: &S Report No.: NTC2212-T15

= o BEIBAMRIREFIESEIRAT I=11 L
ETE$M' Zhuji Feida Environmental Protection Equipment LITH;ETH' 2022.12.07
lient Manufacturing Co., Ltd Receiving Date
Wb T BTSRRI E A ey o
B Xinsheng Village, Paitou Town, Zhuji City, Zhejiang HeaRIA Kfﬁ |
Address Province Sample Status orma
= I—1 P a—1N
RS 1323.7.0 o s
Spec. No. Number
[ETNERY A7 - =
Specimen Size Grade / Heat No.
MINE - IREIRITN
Test ltems Absorbed energy
R TTE: GB/T 229- 2020 (£E##} BHERE R HIIETTE)
Test Method GB/T 229- 2020 Metallic materials—Charpy pendulum impact test method
WIS - i
Accept Standard
IS ERE:
HAFRS AR IHAFRIAE IHIIRE FAREK PE PENFEIE
Spec No Specimen Type Specimen type Test Temp Requirements AKV (J) AKV AVG. (J)
1323-7-9-1 KV, 10*5*55mm 0°C - 26.5
1323-7-9-2 KV> 10*5*55mm 0°C - 64.0 49.7
1323-7-9-3 KV2 10*5*55mm 0°C - 58.6
=t -
Remark
& Tested by: V= i
B+% Reviewed by: ‘W
#t# Approved by: W ﬁ&&ﬂ %m ﬁ
HEH Date: 2022 F 12 H 14 H
Page 1 of 1

7=BH Statement:
1 AR ETALR ER I TIE FAES TSR Test report without the seal mark of the testing center is invalid;
2 IR ESEER(NAI AR TR Test report is only responsible for the testing sample;

3 S BAANHEIREE SN RAHEY (A R—HRIFEE— 1 B&EE1) Any questions on the test report should be put forward in time by client
(Note: The testing samples are kept for one month for retest);

A KRZANIBEIE, FESHIMRIRSG (GEEES4IIRIP) Test report should not be partly copied without approval of the testing center (Complete
copy is an exception).
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!IHE‘““_,}WJI/\[E o Nantong Narsei Testing and Certification Co., Ltd.

ik Address: STAERIEHSRIRHKI 25 18 102 S

BEABKENNEBR2H

Sk#¥(=E. Sample Information:
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Impact test report

No.102, 25-Unit, Finance and Technology
Center, Nantong City, Jiangsu Province.

E3}E Tel: 0513-89066026
{&€HE Fax: 0513-89117367

R &4 S Report No.: NTC2212-T16

7=BH Statement:

1 AR ETA LI ER IO,

2 IR ESEER(NAI AR TR Test report is only responsible for the testing sample;

3 S BAANHEIREE SN RAHEY (A R—HRIFEE— 1 B&EE1) Any questions on the test report should be put forward in time by client
(Note: The testing samples are kept for one month for retest);

A KRZANIBEIE, FESHIMRIRSG (GEEES4IIRIP) Test report should not be partly copied without approval of the testing center (Complete

copy is an exception).

ML FETZY Test report without the seal mark of the testing center is invalid;

= o BEIBAMRIREFIESEIRAT I=11 L
ETE$M' Zhuji Feida Environmental Protection Equipment LITH;ETH' 2022.12.07
lient Manufacturing Co., Ltd Receiving Date
Wb T BTSRRI E A ey o
B Xinsheng Village, Paitou Town, Zhuji City, Zhejiang HeaRIA Kfﬁ |
Address Province Sample Status orma
RS 121579 8 s
Spec. No. Number
N Q =
Specimen Size Grade / Heat No.
MR E : IREIRITN
Test ltems Absorbed energy
HTE GB/T 229- 2020 (E/Eti# BuEiEhdidinssix)
Test Method GB/T 229- 2020 Metallic materials—Charpy pendulum impact test method
WIS - i
Accept Standard
IS ERE:
HAFRS AR IHAFRIAE IHIIRE FAREK PE PENFEIE
Spec No Specimen Type Specimen type Test Temp Requirements AKV (J) AKV AVG. (J)
1215-7-9-1 KV, 10*10*55mm 0°C - 238
1215-7-9-2 KV> 10*10*55mm 0°C - 209 224
1215-7-9-3 KV, 10*10*55mm 0°C - 225
=t -
Remark
& Tested by: V= i
B+% Reviewed by: ‘W
for{q,
it Approved by: W
RERNEH
HEH Date: 2022 F 12 H 14 H
Page 1 of 1




ohik Address: STHERIBTHSRIFIRIN 25 f& 102 Stk
No.102, 25-Unit, Finance and Technology
Center, Nantong City, Jiangsu Province.

E3}E Tel: 0513-89066026
{&€HE Fax: 0513-89117367

Jo ot HEMNERMNEESRLD

/4
ﬂnE‘ﬁﬁ}IﬂUij\ﬁE o Nantong Narsei Testing and Certification Co., Ltd.
RS
Impact test report

St¥{=2 Sample Information: &S Report No.: NTC2212-T17

= o BEIBAMRIREFIESEIRAT I=11 L
ETE$M' Zhuji Feida Environmental Protection Equipment LITH;ETH' 2022.12.07
lient Manufacturing Co., Ltd Receiving Date
. T BTSRRI E A ey o
B Xinsheng Village, Paitou Town, Zhuji City, Zhejiang HEaRIR Kfﬁ |
Address Province Sample Status orma
= I—1 P a—1N
RS 1320.7.9 HE ;
Spec. No. Number
NI .
Specimen Size Grade / Heat No.
MR E : IREIRITN
Test ltems Absorbed energy
HTE GB/T 229- 2020 (E/Eti# BuEiEhdidinssix)
Test Method GB/T 229- 2020 Metallic materials—Charpy pendulum impact test method
IS )
Accept Standard
IS ERE:
HAFRS AR IHAFRIAE IHIIRE FAREK PE PENFEIE
Spec No Specimen Type Specimen type Test Temp Requirements AKV (J) AKV AVG. (J)
1329-7-9-1 KV, 10*10*55mm 0°C - 102
1329-7-9-2 KV> 10*10*55mm 0°C - 104 95.6
1329-7-9-3 KV, 10*10*55mm 0°C - 80.9
=t -
Remark
& Tested by: V= i
B+% Reviewed by: ‘W
Aﬁecia fordBgy
#tA Approved by: W ﬁﬁﬁﬂ?ﬁ
HEH Date: 2022 F 12 H 14 H
Page 1 of 1

7=BH Statement:
1 AR ETALR ER I TIE FAES TSR Test report without the seal mark of the testing center is invalid;
2 IR ESEER(NAI AR TR Test report is only responsible for the testing sample;

3 S BAANHEIREE SN RAHEY (A R—HRIFEE— 1 B&EE1) Any questions on the test report should be put forward in time by client
(Note: The testing samples are kept for one month for retest);

A KRZANIBEIE, FESHIMRIRSG (GEEES4IIRIP) Test report should not be partly copied without approval of the testing center (Complete
copy is an exception).
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!IHE‘““_,}WJI/\[E o Nantong Narsei Testing and Certification Co., Ltd.

ik Address: STAERIEHSRIRHKI 25 18 102 S

BEABKENNEBR2H
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Impact test report

Sk#¥(=E. Sample Information:

No.102, 25-Unit, Finance and Technology
Center, Nantong City, Jiangsu Province.

E3}E Tel: 0513-89066026
{&€HE Fax: 0513-89117367

& &4 S Report No.: NTC2212-T18

= o BEIBAMRIREFIESEIRAT I=11 L
ETE$M' Zhuji Feida Environmental Protection Equipment LITH;ETH' 2022.12.07
lient Manufacturing Co., Ltd Receiving Date
Wb T BTSRRI E A ey o
B Xinsheng Village, Paitou Town, Zhuji City, Zhejiang HeaRIA Kfﬁ |
Address Province Sample Status orma
RS 121279 8 s
Spec. No. Number
[ETNERY A7 - =
Specimen Size Grade / Heat No.
MR E : IREIRITN
Test ltems Absorbed energy
HTE GB/T 229- 2020 (E/Eti# BuEiEhdidinssix)
Test Method GB/T 229- 2020 Metallic materials—Charpy pendulum impact test method
WIS - i
Accept Standard
IS ERE:
HAFRS AR IHAFRIAE IHIIRE FAREK PE PENFEIE
Spec No Specimen Type Specimen type Test Temp Requirements AKV (J) AKV AVG. (J)
1212-7-9-1 KV, 10*5*55mm 0°C - 99.3
1212-7-9-2 KV> 10*5*55mm 0°C - 102 102
1212-7-9-3 KV, 10*5*55mm 0°C - 104
=t -
Remark
&3 Tested by: N
B+% Reviewed by: ‘W
it Approved by: W
HEH Date: 2022 F 12 H 14 H
Page 1 of 1

7=BH Statement:

1 AR ETA LI ER IO,

2 IR ESEER(NAI AR TR Test report is only responsible for the testing sample;

3 S BAANHEIREE SN RAHEY (A R—HRIFEE— 1 B&EE1) Any questions on the test report should be put forward in time by client
(Note: The testing samples are kept for one month for retest);

A KRZANIBEIE, FESHIMRIRSG (GEEES4IIRIP) Test report should not be partly copied without approval of the testing center (Complete

copy is an exception).

ML FETZY Test report without the seal mark of the testing center is invalid;




Ly

BEABKENNEBR2H

/4
_n - - . . .o -
!IHE‘““_,}WJI/\[E o Nantong Narsei Testing and Certification Co., Ltd.

ohik Address: STHERIBTHSRIFIRIN 25 f& 102 Stk
No.102, 25-Unit, Finance and Technology
Center, Nantong City, Jiangsu Province.

E3}E Tel: 0513-89066026
{&€HE Fax: 0513-89117367

M E RS

Impact test report

Sk#¥(=E. Sample Information:

& &4 S Report No.: NTC2212-T19

= o BEIBAMRIREFIESEIRAT I=11 L
ETE$M' Zhuji Feida Environmental Protection Equipment LITH;ETH' 2022.12.07
lient Manufacturing Co., Ltd Receiving Date
S I BB SRR A AEN E B A RESRA: =4z
A ' Xinsheng Village, Paitou Town, Zhuii City, Zhejiang | ' Normal
ddress Province Sample Status orma
RS 1233-10-12 HE: 3
Spec. No. Number
NI e e
Etﬁ%m‘:" . 10*5*55mm MR 1S S30408 Q345R/ --
Specimen Size Grade / Heat No.
MR E : IREIRITN
Test ltems Absorbed energy
HTE GB/T 229- 2020 (E/Eti# BuEiEhdidinssix)
Test Method GB/T 229- 2020 Metallic materials—Charpy pendulum impact test method
T )
Accept Standard
IS ERE:
HAFRS AR IHAFRIAE IHIIRE FAREK PE PENFEIE
Spec No Specimen Type Specimen type Test Temp Requirements AKV (J) AKV AVG. (J)
1233-10-12-1 KV, 10*5*55mm 0°C - 92.8
1233-10-12-2 KV> 10*5*55mm 0°C - 70.5 81.8
1233-10-12-3 KV2 10*5*55mm 0°C - 82.2
=t -
Remark
A ]
&3 Tested by: i A @ﬁ}{ @(
1% Reviewed by: ﬁ%ﬁ% {% A ﬁﬁ
o b=
#tfE Approved by: %ﬂg{q ygEscia Ifor@}
HE{ Date: 2022 F 12 H 14 H &gﬁugmﬁ
Page 1 of 1

7=BH Statement:

1 AR ETA LI ER IO,

2 IR ESEER(NAI AR TR Test report is only responsible for the testing sample;
3 S BAANHEIREE SN RAHEY (A R—HRIFEE— 1 B&EE1) Any questions on the test report should be put forward in time by client

(Note: The testing samples are kept for one month for retest);
4 RETNEPEIE, FEEFHNHIRE (GESHIRIM) Test report should not be partly copied without approval of the testing center (Complete

copy is an exception).

ML FETZY Test report without the seal mark of the testing center is invalid;




